PAD125-1Fc2s125m%)

Figure A: the muffler components, oxygen sensor (BA: EE8E4 )

e o5 BT AR HEHE
Sr.No Part No. English Description Chinese Description
1 11501-007 Exhaust pipe C1SYH &% XHM 1
1-1 80309-001 Muffler screws M6*21 7N 7 BLUE BEM6X 21 2
1--2 11503-001 Exhaust Seal MEREE R R 1
2 11502-001 Muffler CISYH&% DW SSR 1
2--1 C2S-Figure A-2-1 Muffler Clamp B 1
-- 80316-011 Clamp bolt M8*25 7S A1 B SR AR MBX 25 1
2--3 11502-010-01 Exhaust Clamp i 1
2--4 C2S-Figure A-2-4 Rubber mat g 1
Figure B:Steering handle assembly, etc (EB: J5H{EH#EHR)
= TR
TIPS SN
2=1 2-2 4
1 o 5 / 2-2 , 5
3
N —
10\ 10-3
e 5 Z
10-4
=
1075
5 15 LR SRR PEHE
Sr.No Part No. English Description Chinese Description
1 80808-003-03 Rubber harness strap T R TR 4p Ay 2
2 21202-002 Start switch VISEshITFCHGZ 1
2--1 21202-002-01 Start switch wire JB B2k 1
2--2 21203-002-02 Switch fixing I 5 1
3 50206-001/002-03 Left&Right grips EANE 2
4 21203-002 Kill switch assy VISHE K FFRHGZ 1
4--1 21203-002-01 Kill switch wire JEKIFRER 1
5 50214-003 Throttle cable VIS 12k 1
6 C2S-Figure B-6 DT throttle VH D R A 1




6--1 50211-002 Cast aluminum throttle SRR T i ] R 1
6--2 50212-001 throttle inner R V| SRR 1

7 50201-004-01 Handle bar steel VISHI 7 3T 1

8 50218-007 Foam pad B E S 1

9 70202-004 Hnadle pad cover PEY 1

10 32100-017 Front brake assy C2S I KB AR 2 Bk 1
10--1 32103-001 Fold brake lever 2R EE 1
10--2 32100-017 Front brake BT R A A 1
10--3 C2S-Figure B-10-3 Front brake bracket EiE 1
10--4 80320-010 Front brake bolts AN F NSk vk 2B REMSX 30 2
10--5 80301-003 Spring washer G G 8%14%2. 5 2
10--6 C2S-Figure B-10-6 Brake pads TR B R 2
10--7 32210-001 Brake hose clamp B R 3 7 Sl 1
10--8 80320-001 Brake hose clamp bolt | 475 A /N Sk v 24 B2 M6 X 12 1
10--9 32107-004-02 Front brake caliper AT OB A 2R 5% 1

Figure C: Front shock absorption and rear shock absorption components, etc (E|C:

JE WA

1

N amtiggo O |

: J'\

1-3

&

2-1
2-2
- @
Fa 5 BT AR PR
Sr.No Part No. English Description Chinese Description
1 40200-056-02 Rear shock assy V1S G s B MY 1
1--1 40200-056-02-01 Rear shock JEIRE R 1
1--2 80320-030 Rear shock bolt Up AN A /NS 22 BB FEM10X55 1
1--3 80308-008 Rear shock nut N F 2 e B FA IR BEM10 2
1--4 80320-028 Rear shock bolt Bottom | 475 £ /) Skigs 22 B2 48M10X45 1
2 C2S-Figure C-2 Front fork assy AR E 28 2 Rk, 1
2--1 40100-011 Front fork Left il 22 EYRQT/ B 1
2--2 40100-012 Front fork Right HIAG IEJRQT/ B 1




Figure D: rear fork components, brake components, etc. (ED: J§X#H#:. SEHMALE)

,ﬁ@msﬁﬁmﬁa@m

- &
|
3 6 3 B
N N = Lot .
\-k-xQx-L*s:(
3 3-2 - _
3"
75 el PR AR PR
Sr.No Part No. English Description Chinese Description
1 30300-017 Chain assy 526 SF 1
2 C2S-Figure D-2 Sprocket assy IINBERE R, 1
2--1 C2S-Figure D-2-1 Sprocket JINEE S 1
2--2 C2S-Figure D-2-2 Sprocket bolt AN FIEFENM6X 10 2
2--3 C2S-Figure D-2-3 Sprocket INEERS R 1
3 30304-001-06 GD chain guard assy T 7R RS A Kk 1
3-1 30304-001-06-01 Chain guard P 1
3--2 80314-020 Chain guard bolt P 7S A B AT S B MBX 20 2
3--3 80302-005 Spring washer S H 8 2
3--4 80301-003 Flat gasket b8 2
4 45300-005-01 Swingarm arm C2S4N — X 1
4--1 80101-016 Swingarm axle X HhM12X210x1. 25 1
4--2 80308-009 Swingarm axle nut 1E22 e B MM EREM12 1
4--3 80701-007 Swingarm bearing 6200744 2
4--4 80201-069 Flat spacer SR 2
4--5 80305-006 Chain adjust nut MR RE 2
4--6 80319-010 Chain adijust bolt R 2
5 C2S-Figure D-2-5 Chain guide assy CISJRGHEE SR 1
5--1 30304-016 Chain guide CISJRG4HEE 1
5--2 80312-002 Chain guide bolt Pk B AEMEX 12 2




Figure E: engine, starting lever, shift lever, etc. (EE: RKzIHL &)

1\
1-7
/
1-8
1-6
A=) {ies PR AR P
Sr.No Part No. English Description Chinese Description
1 C2S-Figure E-1 Engine tray assy RENNLFEEE BUR 1
1--1 11801-007 Engine tray RENHAEELZH 1
1--2 80314-024 Tray bolt M8*40 P 7S A R A S IR AEMBXA0 2
1--3 80201- Spacer ¢10*@15*L21 FEE ¢ 10% o 154121 2
1--4 80301-003 Spring washer P $ 8 2
1--5 80302-005 Flat gasket S H 8 2
1--6 80201-005 Spacer ¢6*p10*L10 fEE@6*e10*L10 1
1--7 80320-004 Tray bolt M6*25 GRS /N v 22 B MEX25 1
1--8 80320-002 Tray bolt M6*16 NS A /NS i 22 6K 16 1
2 10100-041 HD125 Engine assy At 125 52 SR R 1
2--1 10100-041-01 HD Engine Wiid 125 R EhHL 1
2--4 10100-041-02 Engine side cover RN 55 1

Figure F: the cushion, oil tank, tubing, etc. (EIF: Jh#E. ZI8%. {LihRg)

2-1




F5 5 ERE LAY BEME
Sr.No Part No. English Description Chinese Description
1 11400-020-06 Sponge air filter assy V1Sig 45 2 AR SR TY 1
1--1 C2S-Figure F-1-1 Sponge air filter clamp B 1
1--2 11400-020-06-01 Sponge air filter V1S 4p 2 pEAs 1
2 70501-002 CRF50 tank assy CRF507H #6 & SC/ 15 1
2--1 70501-002-01 CRF50 tank CRE503MFESC/ 15 1
2--2 70505-002-07 Vent valve X Jm) 5 i 30 A 1R 1
2--3 70503-001 Tank cap AR 55 1
24 80320-015 o e s | A7 Mt 2 s 1
2-5 80320-009 O”‘ﬁ;:g’e‘afjt"ss,\rg("zgead SIS iS22 R RRMBX25 1
2--6 70504-006 T sleeve WAETHIES & TxO+H1 1+ d 20%T2 2
2--7 80302-007 Flat gasket 8*@22*1.5 K &8k d22%1. 5 1
2--8 80201-021 Spacer ¢8*¢11*L10 FEE@s*@11*L10 1
2--9 80201- Spacer ¢15*@22*1.28 M Ep15*p22*L.28 1
3 11100-007 Carburetor assy C2Ssa 4 Ab il #} B ZY 1
3--1 11100-017-01 Carburetor C2Srifbili#ezY 1
3.2 C2S-Figure F-3-2 Carbureto&;:lf;tlnsulatlon A 1
3-3 C2S-Figure F-3-3 Carb”re:\jl’gggnge DOI iy v 22 B2 HMX30 2
3--4 80306-001 Carburetor Flange nut NS R 2
4 10106-010 Intake pipe assy BB B 1
4--1 80320- Intake pipe bolt A7/ Sk 2L IR A6 X 20 2
4--2 C2S-Figure F-4-2 Intake pipe gasket 2L H 1
4--3 C2S-Figure F-4-3 Intake pipe AR 1
5 C2S-Figure F-5 CRF50 tank switch assy CRE50H 48 I 5 Lk, 1
5--1 70504-010 CRF50 tank switch CRF507M AR I % 1
5--2 80802-002 Fuel pipe A SRR 1
5--3 80602-008 Fuel pipe clip BRI E EH 2
FigureG: oil tank, tubing, oil level sensor, etc. (EIG:ZE424H %)
FFa e JEL AR AR BEHE




Sr.No Part No. English Description Chinese Description
1 45100-019-01 Double frame assy C2S UG ZE AR i B 1
2 40601-001-01 Thick straight footrest C UKL B AT i I 22 1
2-1 80314-020 Hexagon ,f/log)'(«;éhead POIL | 4 KX 20 2
2---2 80301-003 Spring washer ¢8*¢14*2.5 B b 8% b 14%2. 5 2
2---3 80302-005 Flat gasket ¢8*p16*1.5 S b 8% b 16%1. 5 2
3 45500-024-01 Engine rear hanger NIV e 1
4 80320-024 Engine hanger bolt up TTNTHTI R 15 =TT 1
5 80320-021 Engine hanger bolt bottom T/ ”ﬁjgzi‘f;%“ 1
6 80308-007 Flange nylon lock nut M8 | /5 ff1ik 2% Je JEBi ta M REMS 2
7 80804-002 Swingarm plug Xk 2
FigureH: frame, decorative strip, applique, etc (EH: 5 EH M%)
EE———— §
=) e E & AR HEME
Sr.No Part No. English Description Chinese Description
1 45200-009-01 Sub-floating beam assy C2S Ja V52 B K, 1
2 80314-024 Hexagon S,;;’gf fct) head bolt | fo 1 Lt MX 40 2
3 80314-020 Hexagon i;’gf;é head bolt | ol L s K20 2
4 80308-007 Flange nylon lock nut M8 | /5% 2% JE JuB kAIZFEM8 2
Figure I: battery, electrical appliances, trumpets, wires, etc. ([&I: lE#4%)
FFs e rectifier LAY BEME




Sr.No Part No. English Description Chinese Description
1 80808-005 Pitbike battery strap ZNER Y B H v g 1
2 21401-001 Battery &t 1
3 21302-002 Key switch VISHLI I8t 1
4 20901-012 Electric start wire VISH B340 1
5 20701-001 Lgnition coils assy VIS 1255230 i R 1
6 20201-002 Rectifier VIS Hpias 1
6--1 80320-001 Rectifier bolt GE7S AN SVE 2L BEARMEX 12 1
7 20301-002 CDI V1S g KR XF 1
8 20101-001 Relay VIS4t HL 7S 1
8--1 80320-004 Lgnition coils bolt AR AN K L B REM6X 25 1

Figure J: shock, lower plate component, reflection lens,

/'/3'1

al=al

/

7-3 / 7i
@ O
/

\

()

etc (BJ: BEHRSARE)

7-4
e 15 B AR PEHR
Sr.No Part No. English Description Chinese Description NOTE

1 50103-001 Handle bar riser top C2S_FJEHRAFS 2
1-1 80314-031 Hexago",\jg%eotshead POIL | g g 4 B MSX 105 4
12 80308-007 Hexaglc(’) Zi'nflfﬁse IO 1 b 22 JB o s FEMB 4

2 50104-001 Handle bar riser bottom C2S T JEHRAFS 1

3 80808-010 Key switch cover VISHI [958 1
3--1 80316-004 xagon socket head bolt M6Y P47 1 T [ Sk #8#:M6X 10 2

4 50101-001 Trigle clamp top C2S_FEKHRAFS 1
4--1 80314-020 xagon socket head bolt M8) Py 7 i [l 4T Sk BEAEMBX20 4

5 50102-001 Trigle clamp bottom C2S T BkHRAFS 1

6 50106-002 Steering column C2SJ7 [FlAE 1

. Steering column bearin .

7 C2S-Figure J-7 issembly g AR R 1
7--1 50105-001 Steering stem top nut KRk 1
7--2 50105-006 Flat washer @22*34*1 K #heo22%34%1 1
7--3 50105-003 lock nut 4Bk 1
7--4 C2S-Figure J-7-4 Bearing steel bowl AN 2
7--5 80702-003 Needle bearing 222 R ik e22 1
7--6 80702-004 Needle bearing $23.5 TRET /K223, 5 1

8 80314-018 Hexagon :AO;)'EE head Dolt | i ik s MBX 12 2




Figure K: air filter, ECU, intake pipe, voltage regulator, EFl assembly,

1

‘/
2-6 @12
‘\9
~ = n

2.4

Tl

2-1 [

-

T 5

| ———— 2-2-1

2-8 3. 9
¥ 7~
—
2-10

> y

e

SSIIQ\\\\\\!!
—1/3
a4

A\

2-7

2

23

etc (EK: R4

Fa 5 YA AR B
Sr.No Part No. English Description Chinese Description
1 70600-007 CRF50seat assy CRF50A 4 iR 1
Hexagon small head flange | ,, . o Sl
1-1 80320-008 bolts M8X20 HPIS F /N Sk L BRERNBX 20 2
2 C2S-Figure K-2 Plastic kits assy YRR SR, 1
2--1 70102-004-08 CRF50 front fender CRE50 i JEAR 1
Hexagon small head flange | ,, .. N
2--1-1 80320-001 bolts MEX12 AN Fi N ik £ R AEMEX 12 3
2--2 70109-001-06 KLX110 Front number plate KLX110H] AR 1
H ket h I
2-2-1 80314- o Cad DOl | i L A MGX35 1
2--3 70102-011 CRF50 rear fender,Longer|  CRF50)5 AR, InK2k 1
2--4 70102-005-08 CRF50 Front-left guard CRE50 /A HHR 1
2--5 70102-006-08 CRF50 Front-right guard CRE50 /A4 iR 1
2--6 70102-007-08 CRF50 Rear-left guard CRE50J5 23R 1
2--7 70102-008-08 CRF50 Rear-right guard CRE50J5 4 iR 1
2--8 80306-001 Hex flange nut M6 yay;ikr=t: {531 2
2--9 80303-003 T sleeve gasket TR R T 4
Hexagon small head flange |, [N
2--10 80320-002 bolts M6X16 ANIS F /N KV 2 1B M6X 16 2
Hexagon small head flange | ,, .. o o ar
2--11 80320-001 bolts MEX12 AT F /N VL 22 IR MEX 12 2
2--12 80311-009 5s head tapping screw ST4.| 43k [ BUR4TST4. 810 7
2--13 80311- 5s head tapping screw ST2.| + 743k B BIB4IST2. 9%16 2




Figure L: front tires, rims, front drum brake, front disc brake etc. (EL: BI/5%H 8K

Fa i3 P LA AR B
Sr.No Part No. English Description Chinese Description
1 C2S-Figure L-1 Front wheels assy HIHE Mk 1
1--1 31105-008 Front tire/inner tube HREF AT N AR 1
1--2 31100-008-02 Front rim assy ElE R El=Y5 1
1-3 80101-025 Front axle 1522 fM14X215x1. 5 1
1-4 80201-094 Front aX'ezgfsg CrOTIS® | ey ¢ 15% 0 22423 1
1- 80201-098 Front ax";;f;g OIS | i o 154 0 22508 1
1--6 80308-010 Nut flanged locking PSR R BT RAIREE M14X1. 5 2
2 C2S-Figure L-2 Rear wheels assy e 9291 1
2--1 31205-003 Rear tire/inner tube G N AMIA 1
2--2 31200-009-02 Rear rim assy Ji5 6 4 SR, 1
2--3 80101-025 Rear axle 1L HM14X215x1. 5 1
2--4 30302-005 Chain adjuster il R 2
2-5 80201-101 Front aXIng:f or 915 SEATEE & 15% b 22%31 1
26 80201-104 Frontaxle spacer @15°® | spitts o 15¢ 0 22438 1
3 32101-005 Front brake disc R FESE & 76% d 220%H3. 5 1
3--1 32112-001 Brake disc bolt WS TTL & B igAeMex20 4
4 32101-002 Rear brake disc TR FESL & 76% d 190%H3. 5 1
4--1 32112-001 Brake disc bolt WS TEL & B igAeMex20 4
5 C2S-Figure L-5 Sprocket assy By =y51 1
5--1 30501-003 Sprocket 420-41T Xl 5 EESE SY 1
5--2 80319-006 Sprocket bolt ARTS SR I BEAENBX 25 4
5--3 80322-006 Sprocket locker HEES A 2
6 32200-014 Rear brake assy C2SJa KRR AL 2 1
6--1 32200-014-01 Rear brake Ja RBRER 2 1
6--2 C2S-Figure L-6-2 Rear brake bracket JE ) S 24 1
6--3 32208-003 Brake pads Mo SE B 2
6--4 80320-004 Rear brake bolt AN A /N vk 22 B ARMEX 25 3
6--5 80308-001-02 Rear brake nut 7N )@ B A MR BEM6 3
6--6 32204-004-02 Rear brake pump Ja KBRS F3R 1
6--7 32206-006 Rear brake tube Ja R BRIV 1
7 32211-001 Rear brake pump guard JE R AR E 1
8 32210-001 Rear brake oil pipe clip Joa R R v e 2
8--1 80314-009 Oil pipe clip bolt P 7S S [ AT S 1B MO X 12 2




Figure M: front tires, rims, front drum brake, front disc brake etc. (EM: Bk, BEHM4)

1
= 71

e
i
N

2-2 <=4

4-1 4-5
3-3 >
ot o . l l
4-2 44 43
o
4
>34
75 5 PR AR PEHS
Sr.No Part No. English Description Chinese Description
1 C2S-Figure M-1 Single stand assy AP OH 1
1--1 45400-002-01 Single stand R 1
1--2 32402-001 Single stand spring PR 1
1--3 80322-001 Single stand bolt SIS A G IEREM10%25 1
2 32300-002-04 Brake pedal assy CF 7 AU B P AR Ak 1
2--1 32300-001-04-01 Brake pedal V&R B R 1
2--2 32403-001 Brake pedal spring ELHEEDE . 1
2--3 80302-014 Flat gasket ¢p12*24*2 TR O 12%24%2 1
2--4 80402-003 Split pin 2*35 JF H452%35 1
3 C2S-Figure M-3 Left&Right footpedal assy JE A R A A 1
3--1 40603-001/002-01 Left&Right footpedal e A B 1
3--2 80401-002 Pin shaft ¢8*42 4l & 8%42 2
3--3 32401-001/002 Left&Right footpedal sprig I /A5 B 1
3--4 80402-003 Split pin 2*35 JF H452%35 2
4 30304-011-05 Chain roller assy [ 7 S A KU 1
4--1 30304-011-05-01 Chain roller U R Sk A 1
4--2 80302-005 Flat gasket @8 T8 1
4--3 80309-003 Hexagon Cap Nut 75 55 RUE R 1
4--4 80701-001 Ball bearing 6087 VR kK 6087 2
4--5 80201-028 Chain roller spacer “PATE 0 8% d 16%3. 5 1
4--6 80320-015 Chain roller bolt AVAY] NP R Y i3 (A OD) 1
4--7 80301-003 Spring washer PR G 8%14%2. 5 1




Figure N: footpegs (EIN: WitE)

e i S 4R Rk o iR
1 C2S-Figure N-1 PAD125-1F Graphic Black | PAD125-1F 42 & Nk{E S 1
2 C2S-Figure N-2 PAD125-1F Graphic Blue | PADI125-1F & ENEE # 1
3 C2S-Figure N-3 PAD125-1F Graphic Pink | PAD125-1F4E i1 M 1
& Cylinder Head & Cylinder Body
8—0 -0
T
i &7 E AR/
Item ERP ERth-4w 5 . . s L
No Chinese name English name /Specification
1 C2S-E-1-1 AR S BB Cylinder head assy
2 C2S-E-1-2 KAt ZE (ATRTC) Spark plug
3 C2S-E-1-3 Y 75 28 R BB AR M6 X 35 Double—headed bolt M6X35
4 C2S-E-1-4 PEAEME X 23 Bolt M6X23
5 C25-E-1-5 AT A Gasket
6 C25-E-1-6 it £ Bushing
S R
7 C2S-F-1-7 METELTE 09 Ringd9X & 11.7X 1.5

11.7X1.5




el QTN PERSEV/A - Ea)

8 C2S-E-1-8 =) Washer
RIEE %R & 14, 5X ]
n{— .5X L 5X2.
9 C2S-E-1-9 18,559 4 Ring® 14.5X & 18.5X 2.4
10 C25-E-1-10 ENE d8X ¢ 7.2X14 Locating Pin d8X ¢ 7.2X 14
11 C25-E-1-11 IR Cylinder body
12 C25-E-1-12 ENE d8X 0 7.2X12 Locating Pin®8X ¢7.2X12
AR A & 11, 5 X ]
n1_ .5X ) )
13 C2S-E-1-13 515 7X2. 4 Ringd11.5X & 15. 7X2. 4
14 C2S-E-1-14 S ELAREE Bk Gasket
15 C2S-E-1-15 BEAEM6 X 30 Bolt M6X30
Cylinder Head Cover & Intake Pipe
A5 R P
Item ERP Fil 4% 5 . . . .
No Chinese name English name /Specification
1 C2S-E-2-1 it vk Left cylinder head cover
2 C25-E-2-2 AL S A N 55 B e Gasket
3 C2S5-E-2-3 S5 Valve cover
AR A
4 C2S-F-2-4 “']moﬂz ¢30.8% O-ring 30. 8X3. 2
5 C2S-E-2-5 AL S T B 25 e Gasket
6 C25-E-2-6 AL TR RS Cylinder head cover
7 C2S-E-2-7 BN Washet &7
8 C25-E-2-8 T RIMT Nut M7
9 C2S-E-2-9 HlE g D7 Washer @7
10 25-E-2-10 BEARM6 X 20 Blot M6X 20
11 025-E-2-11 BEFEME X 110 Blot M6X 110
12 (25-E-2-12 FEEEE 0 6. 2 Washer ¢ 6. 2
13 (25-E-2-13 AT Sk A M A E Right cylinder head cover
14 C25-E-2-14 AL S A 56 25 st R Gasket
15 (25-E-2-15 HERE Gasket
16 (25-E-2-16 HEAE Inlet piece
17 C2S-E-2-17 BEHEM6 X 25 Blot M6X25
18 (25-E-2-18 JEFEME X 45 Blot M6X45
Ty
19 C25-E-2-19 B EO’E“S' 4x O-rringd & 25.4X2.5
20 C25-E-2-20 At A, Gasket
21 (25-E-2-21 IEFEME X 22 Blot M6X22




E-3 ¥ &AI]  Camshaft & Valve
@))))))
r %O %
p P
T 4@ SV
it @@ |
79
A b T
Item ERP BEFH4R 5 . \ | RXERES
No. Chinese name English name /Specification
1 C2S-E-3-1 H51] Exhaust valve
2 C2S-E-3-2 pri Inlet valve
3 C2S-E-3-3 HhEAE 0il guard comp
4 C2S-E-3—-4 AN LR A P Outer spring valve seat
5 C2S-E-3-5 SRR Outer spring
6 C2S-E-3-6 ST TR Inner spring
7 C2S-E-3-7 AR A Spring seat valve
8 C25-E-3-8 AR Lock plales
9 C25-E-3-9 AIRE S Rocker arm
10 C25-E-3-10 SRR E Rocker shaft
11 C2S-F-3-11 MeE R ey Camshaft
12 C2S-E-3-12 VT [& 20 & Decompression valve
E-4 IEREE% & TE8BE4 Timing Chain & Tensioner

= =
5| et i  EXER/EE
Item Chinese name English name /Specification
1 104221 AR B Tension arm
2 104204 AT KR Tension wheel
3 104150 IER B A Timing chain
4 104101 IE W\ EhEEE Timing Driven Sprocket
5 104205 B S R R Rolling wheel
6 GB/T5783 Eﬁﬂj%ﬁmxm Bolt M5X 12
7 116109-050 %ﬁ%%ﬁyﬁie@ﬁ@ﬁ Washer ®8
8 104206 BEA G VR Pin shaft
9 C25-E-4-9 SR SCIEIR Chain Wheel Support
10 C25-E-4-10 P 7S FH BB AR M6 X 28 Bolt M6X28
11 (2S-E-4-11 B S R R A Bolt
12 C2S-E-4-12 Gkl e Bolt
13 C2S-E-4-13 HEIREE ¢ 14 Washer ¢ 14
14 C2S-E-4-14 BT BT Soring




15 C2S-E-4-15 BE K AT E Tensioner comp
16 C25-E-4-16 HEE 6.2 Washer ¢ 6. 2

17 C2S-E-4-17 IEFEM6 X 16 Bolt M6X 16
Right Crankcase Cover

17
17—%

S X 47K Fx /R
Item ERP FLfF-4w 5 . . T
No Chinese name English name /Specification

1 (25-E-5-1 DiIREDAN 0il ruler

2 C25-E-5-2 Bl RO E & 18X 3.5 O-ring ® 18 X3.5

3 C2S-E-5-3 A it e A 55 25 A Gasket

4 C25-E-5-4 ENLEE ¢ 8X 12 Locating ping d8X 12

5 C25-E-5-5 55O BT Clutch lifter

6 C2S-E-5-6 P EEEHEMS Regulation bolt M8

7 C2S-E-5-7 A AE 55 Right crankcase cover

8 C25-E-5-8 JEHEMS8 X 80 Blot M8X80

9 C2S-E-5-9 R Clamp

10 C2S-E-5-10 A TIERR OIS & 7 X2 O-ring OJEME & 7X2

11 C2S-E-5-11 5 e ST L B Washer

12 C25-E-5-12 T REREMS Nut M8

13 C2S-E-5-13 T2 A4M6 X 65 Blot M6X65

14 C2S-E-5-14 BEFEM6 X 40 Blot M6X40

= NHES

15 C2S-E-5-15 @z:jﬁm/ﬂajf;& e 0il seal d13.7X b24X5
16 C2S-E-5-16 A BE R Right decorative cover

17 C2S-E-5-17 HEAEME X 16 Blot M6X16

18 C2S-E-5-18 PR AE 0il ruler comp

19 C2S-E-5-19 VRl KHK101410 Needle roller bearing (HK101410)

E-6 BA&# Clutch

E5 . o
Item ERP B2 145 5 LA | FEXEW/AES
No Chinese name English name /Specification
1 C2S-E-6-1 BE AN Clutch assy
2 C2S-E-6-2 L P Circlip




3 C25-E-6-3 iR Clutch plank
4 C2S-E-6-4 Fah R Rub slice
5 C2S-E-6-5 NS In Steel slice
6 C2S-E-6-6 FHR Clutch plank
7 C2S-E-6-7 AR Spring
8 C2S-E-6-8 ELIEE Centering sleeve
9 C2S-E-6-9 WA EHE Gear sets
10 C25-E-6-10 BEMRFEAS Clutch balance
11 (2S-E-6-11 B A AR Spring
12 C2S-E-6-12 EERAE Clutch driving disk
13 C2S-E-6-13 25 E [ e 2R Fixed ring
14 C2S-E-6-14 BERANEHE Clutch ouside cover
15 (2S-E-6-15 VRS T Spring
16 C2S-E-6-16 e Washer
17 C2S-E-6-17 BZATM6 X 16 Screw M6X 16
18 C2S-E-6-18 1HIE 3 Lock washer
19 C2S-E-6-19 T T 44 P Washer
20 (2S-E-6-20 [ W2 1} Nut
21 C25-E-6-21 Uity 5 % ) # Gasket
22 C2S-E-6-22 e ik Clutch cover
23 (2S-E-6-23 PEETM5 X 10 Screw M5X 10
24 C2S-E-6-24 1746000 Bearing (6000)
25 C2S-E-6-25 A HE Cam disk
26 C2S-E-6-26 I S R Spring
27 (2S-E-6-27 SR = 0il guide pipe
28 (2S-E-6-28 PP D 17 Circip d 17
29 (2S-E-6-29 BN H A Driven gear
30 C25-E-6-30 EhiEe Primary driving gear
31 C2S-E-6-31 LN E Gear sets
sl X 47K 2
Item ERP BLfER 2 ] » e S0 % .
No. Chinese name English name /Specification
1 C25-E-7-1 AR R i e Rotor assy, magneto
2 C2S-E-7-2 B2 HEM6 X 16 Bolt M6X 16
3 C2S-E-7-3 REHALIERIMI0X 1. 25 Nut M10X1.25
4 C2S-E-7-4 AGEN N ki e Stator assy, magneto
5 C2S-E-7-5 BEFEM5 X 16 Bolt M5X 16
6 C2S-E-7-6 SENES d8X 12 Locating pind8X12
7 C2S-E-7-7 . e A I i 8 e Gasket
8 C2S-E-7-8 75 Hh 4 6 BT B Left crankcase front cover
9 C2S5-E-7-9 BEFEM6 X 32 Bolt M6X32
10 C9S-B-7-10 ji?fma‘Loﬁgduz?Ax O-ring 27, 4X2. 4
11 C2S-E-7-11 KL Checking cover (big)
12 C2S-E-7-12 BEFEM6 X 50 Bolt M6X50
13 C2S5-E-7-13 e Hh A AE JG 5 Left crankcase rear cover
14 C2S-E-7-14 IEFEM6 X 28 Blot M6X28




15 C2S-E-7-15 JRZEHR Press plank
16 C2S-E-7-16 JEFEM6 X 16 Blot M6X16
17 C2S-E-7-17 IRFL RS Checking cover (small)
18 C2S-E-7-18 /J\$E}L0ﬁ;%l5¢ 13.8X% O-ring®13.8X2.5
HZ& Crankcase & Oil Pump
. oS 427
Item ERP BEFH4 5 . \ | RXERES
No. Chinese name English name /Specification
1 C2S-E-8-1 BLH A A 0il pump
2 C2S5-E-8-2 BEAEM6 X 40 Bolt M6X40
3 C25-E-8-3 BEAEM6 X 35 Bolt M6X35
4 C2S-E-8-4 SELTEY $8X12 Locating pin ¢8X12
5 C2S-E-8-5 DIRGE RS R Gasket
6 C2S-E-8-6 iR RN Right creakcase comp
7 C2S5-E-8-7 EALAEY ¢ 10X 14 Locating pin® 10X 14
8 (2S-E-8-8 i A 5 ) £ Gasket
9 (2S-E-8-9 BAE R Spring card
10 (2S-E-8-10 AR Tube, over flow
11 C25-E-8-11 HEAEME X 60 Bolt M6X60
12 (2S-E-8-12 HAE R Clamp
13 C2S5-E-8-13 BEAEME X 50 Bolt M6X50
14 C25-E-8-14 BEAEME X 65 Bolt M6X65
u4 NS
15 C2S5-E-8-15 ﬁﬁ%/%Ziﬁél‘ 6x ¢ 0il seal d11.6X 24X 10
16 (2S-E-8-16 R INEAS Clamp
17 C2S-E-8-17 A E Left crankcase comp
18 (2S-E-8-18 OISR $ 12 Washet ¢ 12
19 C25-E-8-19 LY Put oil bolt
20 C2S-E-8-20 XL BEREA Double—headed bolt-A
21 C2S-E-8-21 XL B2 KB Double—-headed bolt-B
22 C2S-E-8-22 AL 7 s R 4 0il mesh screen comp
& JEZE Crankshaft & Piston
s b 2
item ERP REAF4R sl | RXER/RE
No. Chinese name English name /Specification
1 C2S-E-9-1 AR AT B4 Crankshaft and connecting rod comp
2 C25-E-9-2 7K 6304 Bearing (6304)
3 C2S-E-9-3 D AR HIE Needle roller bearing
4 C2S-E-9-4 EFT Connecting rod
5 C2S-E-9-5 Hh s 20 & Crank pin
6 C2S-E-9-6 A AR Right crankshaft
7 C2S-E-9-7 2 BN Left crankshaft
8 C2S5-E-9-8 F [ Semi—Circular key
9 C2S-E-9-9 IEF Esheks Timing driving sprocket
10 C2S-E-9-10 T ZE A 1Y P Circlip
11 C25-E-9-11 2 Piston
12 C2S-E-9-12 T ZEY Piston pin
13 C2S-E-9-13 HERHE Piston ring comp
|Transmission Organization |
5 4R 5 2
Item ERP BR1E4 S _ - | RXEH/AT
No. Chinese name English name /Specification
1 C2S-E-10-1 Bl Eh R A4 Transmission countershaft




B I HEER P & 13. 5 X

2 C2S-E-10-2 b26X0. 5 Washer 13.5X $26X0.5
3 C2S-E-10-3 BH o 33 5 Spring

4 (25-E-10-4 FRASE AR Limit plank

5 C2S-E-10-5 &) b DU RS 4ft countershaft

6 C2S-E-10-6 E”HE%Q’EO' 2x ¢ Washer & 20. 2X & 27X 1
7 C25-E-10-7 Bl = R4 5 3ft countershaft

8 C2S-E-10-8 {eEE 1 Washer

9 C25-E-10-9 48 b 15.5 Circlip®15.5

10 C2S-E-10-10 Blldgh — R4 5 2ft countershaft
11 C2S-E-10-11 AR 1T Washer

12 C2S-E-10-12 RS Sleeve

13 C2S-E-10-13 Il — R4 15 1ft countershaft
14 C2S-E-10-14 HPE 17X d 23X 1 Washer & 17X 23X 1
15 C2S-E-10-15 A% 5)) Bl Countershaft

16 C2S-E-10-16 K 6203 Bearing (6203)

17 C2S-E-10-17 Bl ¢ 17X ¢ 29X5 0il seal d17X $29X5
18 C2S-E-10-18 EahEER Driving sprocket
19 C25-E-10-19 B BER [ AR Locating plate

20 25-E-10-20 BE M6 X 8 Bolt M6X8

21 C2S-E-10-21 A& 6001 Bearing (6001)

22 C25-E-10-22 B Transmission mainshaft
23 C25-E-10-23 AL 5)) 3 il Mainshaft

24 C25-E-10-24 Eh R 2ft mainshaft

25 25-E-10-25 TR =R 3ft mainshaft

26 C25-E-10-26 PR G 4ft mainshaft

27 C25-E-10-27 Th&6201 Bearing (6201)

sh#l  Start Shaft

=

ol eemmas LR 1.7 .
No. Chinese name English name /Specification

1 C2S-E-11-1 FoEh A Start shaft assy

2 C2S5-E-11-2 sl Start shaft

3 C2S-E-11-3 Fesh ke Starting sproket

4 C2S-E-11-4 KEE $20.2X $27X1 Washer $20.2X $27X1

5 C2S5-E-11-5 FRA7I%PE & 18.5 Circlip® 18.5

6 C2S-E-11-6 FEEh IS Staring ratchet

7 C25-E-11-7 JBE Pt Spring

8 C2S5-E-11-8 N 9 17.2X 024 X1 Washer & 17. 2X $ 24 X1

9 C25-E-11-9 FTZh o A Spring block

10 C2S-E-11-10 BN Start spring

11 C2S5-E-11-11 FRA7I%EE & 15.5 Circlipd15.5

12 C2S5-E-11-12 FCEN AT EE A Start stroke




Gearshift Organization

23k
XK XL/ BE

II\;coem ERP FCAF4 S Chinese name English name /Specification
1 C2S-E-12-1 AP R 5 S AR FHEE Spring

2 (25-E-12-2 AP RY E LR A Fixing plate comp

3 C2S-E-12-3 AR R A Gearshif drum comp

4 C2S-E-12-4 BEETM6 X 16 Screw M6X 16

5 C2S-E-12-5 HEHR Shift plate

6 C2S-E-12-6 T B BRAR e A Pin

7 (25-E-12-7 T ERBGE AT Pin

8 C2S-E-12-8 BRAE R Right shift fork

9 (25-E-12-9 Ry 23R X Left shift fork

10 C2S-E-12-10 AR Y Gearshif drum

11 25-E-12-11 aCIks Guide pin

12 (25-E-12-12 L SJE Clamp

13 C2S-E-12-13 AR5 & fih Sk Contact washer

14 C2S-E-12-14 PEFEME X 16 Blot M6X16

15 C2S-E-12-15 =D Gear indication comp
16 C2S-E-12-16 iHBh T Washer

17 C2S-E-12-17 018 & 14X1.7 O-ring® 14X 1.7

18 (25-E-12-18 R TT 5 AR Press plate

19 C2S-E-12-19 BEARME X 12 Blot M6X 12

20 (25-E-12-20 ks B G A Gearshift pedal

21 (25-F-12-21 ok e A7 R AR Pixing bolt

22 C2S-E-12-22 P RS dh A4 Gearshift shaft assy
23 C2S-E-12-23 Hoky 55 r Spring

24 C2S-E-12-24 BB & Shift arm

25 (25-E-12-25 EOR LS Spring

26 (25-E-12-26 kA Gearshift shaft

27 C2S-E-12-27 AR PATH & Stick shift

28 C2S-E-12-28 A7 B R A Stalls display comp

|E—13 fEshEYL Starting Motor

S I PR FHH/ T
N;m v Chinese name English name /Specification

1 C25-E-13-1 A AL Starting motor

2 C2S-E-13-2 OJKFE $8.8X1.9 O-ring ®5.8X1.9

3 C2S-E-13-3 SENLEY 8 X 12 Locating pin$8X12

4 C25-E-13-4 HLB) AL 7 B e Geaket

5 (25-E-13-5 BEFEME X 32 Blot M6X32

6 C2S-E-13-6 BEREM6 X 105 Blot M6 X105

7 C2S-E-13-7 FHE 0 6. 2 Washer ¢6. 2

8 (25-E-13-8 BEFEM6 X 35 Blot M6X35

9 C25-E-13-9 JEFEM6 X 30 Blot M6X 30

10 C2S-E-13-10 52 S AR Oriented plate

11 C2S-E-13-11 i 2k 7K SR Tension plate

12 C2S-E-13-12 FHAN Starting chain

13 C2S-E-13-13 B KA & Starting sprocket comp
14 C2S-E-13-14 BERS TR AR Press plank

15 C2S-E-13-15 BEHEME X 12 Blot M6X12

16 C2S-E-13-16 EalalEs) ‘1;158‘ IX $30 0il seal ®18.9X &30X5

b F i 3

17 C2S-E-13-17 mmﬁzﬂaidasox ¢ 42 0il seal d30X d42X4.5
18 C2S-E-13-18 AT B L S 2 Startar motor bracket
19 C25-E-13-19 FM AL E & 107 X 2 O-ring & 107 X2

20 C25-E-13-20 SR Tie

21 C2S-E-13-21 5 R 2k g Clamp




|[E-14 4E#  Gaskets
&5
LR WK/ BS
II\;coem ERP FeAF4i 5 Chinese name English name /Specification
1 C2S5-E-14-1 LY HD125 Full set gaskets




